Loading

Hey! This thing is still a Work in Progress. Files, instructions, and other stuff might change!

Wanhao Duplicator 6 Spool Holder with bearings. D6 Mod

by 3DPrintingEverything, published

Wanhao Duplicator 6 Spool Holder with bearings. D6 Mod by 3DPrintingEverything Jun 10, 2016

Summary

Wanhao Duplicator 6 Spool holder with bearings. D6 Mod / Hack

Video.. https://www.youtube.com/watch?v=alZVTcw7IvA

What you need..
5/16 threaded rod
2 zz608 bearings
2 5/16 nuts

Join the facebook group!!

Wanhao Duplicator 6 Facebook group
https://www.facebook.com/groups/1568631046795094/
Wanhao Duplicator I3 Facebook group
https://www.facebook.com/groups/WanhaoDi3/

Print Settings

Printer:

Wanhao

Rafts:

Doesn't Matter

Supports:

No

Resolution:

200

Infill:

40


Notes:

This is V1 and is in testing!

More from 3D Printer Parts

view more

All Apps

Upgrade this Thing with Thingiverse Apps

Tools and Utilities

Repair, slice, or enhance this Thing


Auto-magically prepare your 3D models for 3D printing. A cloud based 3D models Preparing and Healing solution for 3D Printing, MakePrintable provides features for model repairing, wall thickness...

App Info Launch App

Kiri:Moto is an integrated cloud-based slicer and tool-path generator for 3D Printing, CAM / CNC and Laser cutting. *** 3D printing mode provides model slicing and GCode output using built-in...

App Info Launch App
KiriMoto Thing App

Quickly Scale, Mirror or Cut your 3D Models

App Info Launch App

what is the outer diameter of the spool holder? is this the same size as the stock spool holder? i want to know because i have printed a different design that uses 28x22x8 bearings only to find out my spools won't fit because the holder is larger .:(

This model has some issues. First, I think it was designed to house a bearing in the "cone" section and the free end of the spool shaft. This setup does not work.

If a bearing is placed at each end of the spool shaft, the shaft rotates correctly- this can be done, but the threaded rod is not well supported in the "cone" without a bearing ( it will sag). I added a third bearing to work as a support (this bearing doesn't spin).

Next, the bearing retainers are not centered on the axis of the rod. If a bearing is inserted, it doesn't actually sit in the middle of the shaft due to a misalignment in the model. To make this system still work, I inserted spacers behind each bearing and did not use the bearing retainers in the model at all.

Lastly, the spinning portion of the model is not separated from the static portion by any barrier. As a result if the spool slides down the shaft, it will not rotate on the bearings!

All of the complaints aside, I made it work and it is still and upgrade.

I used these:
http://www.thingiverse.com/thing:1658091
http://www.thingiverse.com/thing:1658108

5/16 608 bearing spacer V2, extra thin
by Drazen
5/16 threaded rod jam nut with wings
by Drazen
Top